


 

 

SIX MONTHLY COMPLIANCE      
REPORT                                                
(Period ending 30.09.2022) 

F 
OR  
For 

 

HOMELAND HEIGHTS 
Site No. 5, Sector 70, Mohali, Distt. SAS Nagar, 

Punjab 
 

 
 

Project By: 
 

M/s HL Buildwell Pvt. Ltd. (formerly known as 
Homeland Buildwell Pvt. Ltd.)  

Site No. 5, Sector 70, Mohali, Distt. SAS Nagar, 
Punjab 

 

Prepared by: 

 

Eco Paryavaran Engineers and Consultants Private Limited 
E-207, Industrial Area, Phase-VIIIB (Sector-74), SAS Nagar (Mohali) Punjab 

ems@ecoparyavaran.org, www.ecoparyavaran.org 
Phone: 0172-4616225, 8872043178 

 

2022 

 
 
 



CONTENT 
 

S. No. Description Page No. 
1.  Data Sheet 1-3 

2.  Compliance of Environmental Clearance conditions 4-25 
[...]
below the HT/EHT lines and that nccessary horizontal and vertical clearánces from HT/CHT lines as 

per . Rules/ CEA guidelines be maintaincd by promoter. Further, it must be ensured that in case of 

Tcquest ror energisation of incomplete LD system is made by promoter, the same shall be allowcd, 

provided a Bank Cuarantee (BG valid for 5 years) cquivalent to 150% of the estimated cost of balance 
works is submitted by promoter before release of connection. Further, it has becn decided to install 
HICT/PT Meter for encrgy audit purpose and actual cost of the sanme may be got deposited irom the 

promoter. 

DA: As above 

Dy.CE/Regulation, 
for Chief Engineer Commercial, 

PSPCL, Patiala. 

2 Endst. No.. Hoineland Heights, Mohali 7 RID-16989 Dated.. n 2017 . 

Regd Copy of the aböve is förwarded to tie Esae Oficer GMADA PUDA Bhawan, Seuor 62 
SAS Nagar for information and necessary action w.r.. the letter of allotment for Site No. 5, Sector-70, 
Mohali issued by your office vide leter no. 13S17 dated 29.05.2013.The estimated expenditure for 

ayou ot. electrical LD system of the project is approved for Rs. 2,72,82,214/- (Rupees Two erores, 
Seventy, tvo làcs; eighty tyo. thousand, tvo hundred. and forteen only) subject to change as per rates prevailing ar the �imepfexecution of work. Ihis amount shall bave to be secured from the developer by vop in case of default ofdeveloper and the same shall.have to be, deposited to PSPCL for-execution of work of LD system. and release of connection to the consumers: The fünds shall be placed at the" disposal of PSPCIL by your office within 15 days ol the default on the part of developer having been notified intiiated to your office by SE: Operation, so that the residents/ owners of the plots (the prospective consumerS of PSPCL) are not denied electric connections for wat of develapment of LD system. The above cost estimate is purely on tentative basis which shall be subject to actual sanction of estimate (recoverablè amount) at the time of execution of work as per Clause 9.3.6:of Supply Code 2014-The estimated tëme period for complete development of the electrical LD system of the project is 12 months from the date of issue of NOC. The concerned sectionm.of your office may be instructed to watch progress of electrification of the project, so that the projecl is connected within the validity period of NOC. Any delay in develupment of LD system inay be reported by the concerned tield staff and developer be followed to deposit the cost of connectivity and complete the LD system for release of individual connections. 

DA: As above 

Sol 
Dy.CE /Regulation, 

for Chief Engineer/ Commercial, 
PSPCL, Patiala 

Not NOC 

Scanned hy CamScanner 





https./lirenoc.lgpunjab.gov.in/pgPrinl_HC_noc.aspx?no =25627 
5/6/2021 

Punjab Fire Services 

(Mohali Mc) 

EIRE SAFETY CERTIFICATE 
RVE TO 

Dated 06-May-2021 NOC Type: New 
NOC No 2004-35726-Fire/25627 

Certified that the HOMELAND HEIGHTS at HOMELAND HEIGHTS, Site no.5, 

Sector-70, Mohali has been inspected by the fire officer and is found to be compiled with fire prevention 

and fire safety equipments of National Building Code and verified by officer concerncd of fire service on 06- 

May-2021 in the presence of ANUSH GOYAL and is fit to occupancy group Residential Building-A 

subdivision Group-C5 (As per NBC) for period of one year from issue date. 

ssued on 06-May-2021 at Mohali MC 

3HEta a3T HE fa HOMELAND HEIGHTs 
HOMELAND HEIGHTS, Site no.5, Sector-70, 

HiE3 a3T fTT fHST o6-May-2021 Hedit fT ANUSH GOYAL (Ha E H T gH ET Y3TGT) EH 

Eef GEt TT YTENT fTHI Occupancy Group Residential Building-A subdivision Group-C5 (Mo. 

FTat aes ef-3t 06-May:2021 fsd Mohali MC. 

This project comprise of 5 towers/blocks with number of floors as given below. 

Block Name No. Of Floors Area (sq. mtr.) 

18 10640.00 
TOWER T1 (B+Stilt+17) 
TOWER T2 (B+Stilt+17) 
TOWER T3 (B+Stilt+17) 

TOWER T4 (B+Stilt+17) 

TOWER TS (B+Stilt+18) 

10616.00 

10645.00 

10070.00 
10602.00 

18 

18 

19 

NOCis i_sued _ubject to following conditions: 

1. Fire Safety arrangements shall be kept in working condition at all the times. 

2. Occupants/ owner should have trained staff to operate the operation of fire safety system 

provided there in. 

Fire Officer can check the arrangements of fire safety at any time, this certificate will be 

withdrawn without any notice if any deficiency is found. 
3. 

Occupants/ owner should apply for renewal of fire safety certificate one month prior to 
4 

expiry of this certificate. 

Above Details cannot be used as ownership proof. 

This is digitaly created cerificate, no signatue are needed 





Jyoti
Rectangle







Scanned by CamScanner



Scanned by CamScanner













Energy & Water Conservation Measures adopted in the project – Homeland Heights 

 

1. Use of ACC Blocks: U value of ACC Block: 0.79 w/sq.m.*k   

2. Use of efficient motors 

3. Dual plumbing system installed 

4. Use of Low Flow Water fixtures 

5. Use of Single Glazed Reflective Glass in the building Envelope 

6. EPS insulation has been used in the roof for reducing heat gain through roof top 

7. Use of treated water for Landscape watering requirement 

8. Drip Irrigation System 

9. Use of Energy Metering 

10. Rain water Harvesting: 5 rain water recharging pits provided  

11. Usage of Green Pro Products 

12. Use of Green Housekeeping Chemicals  

13. Use of low V.O.C emitting materials 

14. Use of only LED lighting for energy saving 

15. Homeland Heights is committed to use only eco-friendly refrigerants and halons free 

Fire suppression system in the building, to minimize negative impact on ozone layer 

16. Solar Power Generation through solar panels: Solar power plant of capacity 5 KW 

installed 

17. Use of Common area lighting through solar power generation 

18.  Use of solar water heating system 

19. Cool roof paint for heat reflection 

20. Maximum use of daylight and Cross ventilation in all flats 

21. Use of R32 refrigerant in air conditioning machinery which is Green refrigerant with 

Ozone Depletion Potential (ODP) as Zero. 

22. Building material:  

 Fly ash based cement: Fly Ash based Cement used for the construction purpose.  

 Autoclaved aerated blocks: Autoclaved Aerated Blocks used in the project 

instead of bricks. 

 UPVC Windows and Chowkhat: Use of UPVC windows and Chowkhat in the 

project instead of wood material. 



 

STP Adequacy Report 

 

 
 

 

 

 

 

 

ADEQUACY REPORT OF SEWAGE TREATMENT PLANT 

OF CAPACITY 200 KLD AT HOMELAND BUILDWELL 

1.  

2. CLIENT: M/s Homeland Buildwell Pvt. Ltd, Mohali 

3.  

4.  

5.  

6.  

7.  
8.  

 

 

By 

9.  

 

10.  

11.  
 

 

 

12. Eco Paryavaran Engineers & Consultants Pvt. Ltd. 
13. E-207, Industrial Area, Phase-VIIIB (Sector-74), Mohali 

14. Punjab 160071 India 
15. www.ecoparyavaran.orgTel: 0172-461622 

 
 
 
 

16.  
17.  

 

http://www.ecoparyavaran.org/


 

STP Adequacy Report 

 

 
 

 

 

 

1. INTRODUCTION 

This is to certify that our firm M/s Eco Paryavaran Engineers & Consultants Pvt. Ltd. Plot No. 

E-207, Phase 8-B {Sector 74), Industrial Area, Mohali, Punjab have successfully Designed, 

Supplied, Installed & Commissioned Sewage Treatment Plant of capacity 200 KLD based on 

Fluidized Aerobic Bed (FAB) Reactor at Homeland Buildwell Pvt. Ltd, Mohali. 

SEWAGE TREATMENT PLANT 

Sewage in Homeland Buildwell originates from a combination of domestic and other Utilities 

within the society. The Sewage is being generated from Toilets, Bathrooms, Canteens and floor 

washings etc within the premises. The sewage treatment plant has been installed in order to meet 

the standard norms set by the PCB as well as to meet the EC Conditions. 

The Scheme & process of treatment, process units involved in the treatment process is as below:- 

18. TREATMENT SCHEME 

The STP scheme is consisting of four stages: 

 Stage 1: Primary Treatment 

Screen Chamber, Oil & Grease chamber, Sewage collection tank 

 Stage 2: Secondary or biological treatment 

Fluidized Aerobic Bed (FAB) Reactor – I & II, Secondary Tube Settler  
 

 Stage 3: Tertiary treatment 

Chlorine Contact Tank, Multigrade sand Filter, Activated carbon filter, Hypo Dosing System 

 Stage 4: Sludge Treatment 

Filter Press 

 

19.  END USE OF THE TREATED SEWAGE WATER 

The treated effluent is being used for the following purpose 

 Gardening / Irrigation/Flushing 

 

  



 

STP Adequacy Report 

 

 
 

 

 

 

20. BRIEF PROCESS DESCRIPTION 

PRIMARY TREATMENT 

The sewage wastewater is passing through a screen chamber for removal of floating materials 

followed by oil & grease chamber for removal of oil & grease. The overflow of oil & grease chamber is 

collected into the Sewage Collection tank. Air purging Grid is provided   in sewage collection tank for 

the aeration of sewage. From sewage collection tank the sewage water is pumped to FAB reactor for 

Biological Treatment  

SECONDARY (BIOLOGICAL) TREATMENT 

The FAB reactor oxidizes the organic matter in effluent to CO2 & H2O by the aeration principle. In FAB 

reactor PVC UV stabilized plastic media is provided for the attachment of bacteria and growth. This 

media has large surface area and high Voidage ratio. FAB reactor tank is fitted with no of air diffusers 

of suitable capacity to provide necessary dissolved oxygen mixed to the effluent. Twin-Lobe Blowers 

for oxidation provides the aeration. The biological system has to be operated continuously for at least 

20 hours and there by constant feed of Sewage water is required. 

The secondary clarifier/tube settler, which designed on low overflow rate, is provided after the FAB 

reactor to enable separation of solids. A steep slope is provided in the secondary settling tank to 

eliminate the need of scrapper mechanism. A part of the sludge is recirculated to the FAB Reactor in 

order to maintain MLSS levels and a part is drained to the sludge drying beds. Acclimatized Bacterial 

Culture is being added into the FAB reactor. 

Excess sludge needs to be dewatered and dried for easy disposal. The sludge from the tube settler is 

collected in sludge Holding Tank. From sludge Holding Tank, the sludge is pumped to filter press for 

mechanical dewatering. The dried sludge is being dried & used as organic manure. 

The Clarifier water collected from the collection launder of the tube settler is then passed to the Filter 

Feed tank. 

TERTIARY TREATMENT 

It is necessary to pass the sewage water further through tertiary treatment comprises of filtration with 

Multigrade sand Filter for removal of suspended solids then with Activated Carbon filter for removal 

of trace organic matter, color & odor. The treated sewage water is being given dose of hypo solution 

for killing of pathogens (Disinfection). Thus this treated water is discharged to 

irrigation/plantation/Flushing purpose. 



 

STP Adequacy Report 

 

 
 

 

 

 

Flow Diagram for Sewage Treatment Plant 

 

 

 

 

 

 

Air 

 

 

 

 

 

 

 

 

 

 

 

 

200 KLD STP with FAB Technology at Homeland Buildwell Pvt. Ltd. Mohali. 

Performance of this plant is an essential parameter to be monitored as the treated sewage is 

discharged for gardening purpose. The Performance Evaluation will help for the better 

understanding of design and operating difficulties in Sewage Treatment Plant. Sewage samples 

were collected from two locations i.e. Inlet of the sewage treatment plant, and Final Outlet and 

analyzed parameters to check the quality of raw & treated sewage parameters. Parameters 

which were considered for analysis such as pH, Biological Oxygen Demand (BOD), Dissolved 

Oxygen (DO), Chemical Oxygen Demand (COD), Total Suspended Solids (TSS). Testing was 

done by NABL, PPCB, HSPCB approved lab and results are as under:- 

 

 

Screen and O&G Chamber Sewage Input 

Sewage Collection Tank 

FAB Reactor – I & II 

Secondary Tube Settler Tank 

Chlorine Contact Tank 

MGF 

ACF 

Filter Press 

Treated Sewage 



 

STP Adequacy Report 

 

 
 

 

 

 

Sampling Location: Inlet of the sewage treatment plant 

S. NO. TEST PARAMETERS UNITS RESULTS TEST METHODS 

1.  pH - 7.6 APHA-22nd Ed 2012 – 4500B 

2.  
BOD (3 days 27o C) mg/l 196 

IS:3025 (P-44)-1993 R-1999 

Ad. 1 

3.  
COD mg/l 326 

APHA-22nd Ed 2012 – 5220B 

Open Reflux Method 

4.  
Oil & Grease mg/l 9.7 

APHA-22nd Ed 2012 – 5520B 

Soxhlet Extraction 

5.  
Total Dissolved Solids mg/l 

1300 

 

APHA-22nd Ed 2012 – 2540C 

6.  Total Suspended Solids mg/l 30 APHA-22nd Ed 2012 – 2540D 

 

Sampling Location: Final Outlet 

S. NO. TEST PARAMETERS UNITS RESULTS TEST METHODS 

1.  pH - 7.40 APHA-22nd Ed 2012 – 4500B 

2.  
BOD (3 days 27o C) mg/l 17 

IS:3025 (P-44)-1993 R-1999 Ad. 

1 

3.  
COD mg/l 76 

APHA-22nd Ed 2012 – 5220B 

Open Reflux Method 

4.  
Oil & Grease mg/l 3 

APHA-22nd Ed 2012 – 5520B 

Soxhlet Extraction 

5.  Total Dissolved Solids mg/l 1100 APHA-22nd Ed 2012 – 2540C 

6.  Total Suspended Solids mg/l 30 APHA-22nd Ed 2012 – 2540D 

 

CONCLUSION 

Thus, based on the study of the raw water sources/ characteristics vis-à-vis outlet parameter of 

the STP and all the other components and their respective design considerations for 200 KLD 

STP with FAB technology installed at Homeland Buildwell Pvt. Ltd. Mohali, it is concluded 



 

STP Adequacy Report 

 

 
 

 

 

 

that the Sewage Treatment Plant is running satisfactorily & BOD and COD results of the treated 

water are under permissible limits. 

For Eco Paryavaran Engineers & Consultants Pvt. Ltd.  

 

(Authorized Signatory) 













"This is computer generated document from OCMMS by PPCB"                                                                 

"homeland heights" by m/s homeland buildwell pvt. ltd.,Site no.-5, sector-70, sas nagar (mohali), punjab,Mohali,Sas nagar,160071

Page1

                   

                   

                   

                   

1. Particulars of Authorization granted to the Industry

                   

                   

                   

2. Particulars of the Industry

                   

PUNJAB POLLUTION CONTROL BOARD

Zonal Office-I, Vatavaran Bhawan, Nabha Road, Patiala

Website:- www.ppcb.gov.in

Office Dispatch No : Registered/Speed Post Date:

 Industry Registration ID : R13SAS617614 Application No : 16278405

To,
Dhiraj Singh Jaswal
Homeland Heights, Site No. 5, Sector-70,  S.A.S. Nagar (Mohali), Punjab
Mohali,Mohali-160071

Subject: Fresh Authorization for operating a facility for Collection, Generation, Storage, Disposal,  of Hazardous
Wastes as per the Hazardous and Other Wastes (Management and Transboundary Movement) Rules, 2016 .

Dhiraj Singh Jaswal of "homeland heights" by m/s homeland buildwell pvt. ltd. is hereby granted an authorisation
based on the enclosed signed inspection report for Collection, Generation, Storage, Disposal,  on the premises
situated at Site no.-5, sector-70, sas nagar (mohali), punjab, Mohali, Sas nagar-160071

Authorization No HWM/Fresh/SAS/2021/16278405

Date of issue : 23/08/2021

Date of expiry : 30/09/2025

Authorization Type : Fresh

Name & Designation of the Applicant Karanbir Singh, (Authorized Signatory)

Address of Industrial premises "homeland heights" by m/s homeland buildwell pvt. ltd.,
Site no.-5, sector-70, sas nagar (mohali), punjab,
Mohali,Sas nagar-160071

Capital Investment of the Industry 29760.0 lakhs

Category of Industry Red

Type of Industry 1063-Building and construction projects more than 20,000
sq. m built up area and having waste water generation 100
KLD and above

Scale of the Industry Large

Office District Sas nagar



"This is computer generated document from OCMMS by PPCB"                                                                 

"homeland heights" by m/s homeland buildwell pvt. ltd.,Site no.-5, sector-70, sas nagar (mohali), punjab,Mohali,Sas nagar,160071

Page2

3.  Particulars of  Wastes 